Ministry of the Environment, Ministére de I'Environnement, de la -
Conservation and Parks Protection de la nature et des Parcs 0 nta I’ | O

DECO5 2022

Ontario @

LATCHFORD DRINKING WATER SYSTEM
1 MCLEOD ST, LATCHFORD, ON, P0OJ 1NO

Inspection Report

System Number: 210000960
Entity: CORPORATION OF THE TOWN
OF LATCHFORD
Inspection Start Date: 10/18/2022
Inspection End Date: 11/16/2022
Inspected By: Scott Hanselman
Badge #:

We want to hear from you. How was my service? You can provide feedback at
1-888-745-8888 or Ontario.calinspectionfeedback
Page 1 of 19






Ministry of the Environment, Ministére de I'Environnement, de la =
Conservation and Parks Protection de la nature et des Parcs O nta I’ | O @
[...]
for E. coli, total coliforms and HPC.

A review of the microbiological sample data indicated that the owner and operating
authority have complied with the treated water sampling requirements of Schedule 10 of O.
Reg. 170/03.

| MrROW1084001 ‘Question Type | Legislative

Are all inorganic water quality monitoring requirements prescribed by legislation conducted
within the required frequency?
‘Legislative Requirement. | SDWA | O. Reg. 170/03 | 13-2;

Observation

All inorganic water quality monitoring requirements prescribed by legislation were
conducted within the required frequency.

Schedule 13-2 of O. Reg. 170/03 requires the owner and operating authority for the system
to ensure at least one sample of treated water is collected every 12 months and tested for
every parameter set out in Schedule 23 (Inorganics).

Records reviewed indicate samples for Schedule 23 (Inorganic) parameters were collected
on April 12, 2021, and April 11, 2022.

Event Number: 1-107827305 Page 17 of 19



Ministry of the Environment, Ministére de I'Environnement, de la .
Conservation and Parks Protection de la nature et des Parcs 0 nta rIO @

_|MROW1088000 | Question Type: | Legislative

Are all nitrate/nitrite water quality monitoring requirements prescribed by legislation
conducted within the requured frequency for the DWS?

fit. | SDWA | O. Reg. 170/03 | 13-7;

Observation

All nitrate/nitrite water quality monitoring requirements prescribed by legislation were
conducted within the required frequency for the DWS.

Section 13-7 of Schedule 13 of O. Reg. 170/03 requires the owner and the operating
authority for the system to ensure that at least one treated water sample is collected every
three months and tested for nitrate/nitrite.

For this inspection period, nitrate/nitrite samples were collected on January 4, 2022, April 4,
2022, July 4, 2022, and October 3, 2022.

‘Question D | MRDW1089000 ‘Question Type | Legislative
Question:

Are all sodium water quality monitoring requirements prescribed by legislation conducted
wnlhln the requnred frequency'?

ent | SDWA|O. Reg. 170/03 | 13-8;

Observation

All sodium water quality monitoring requirements prescribed by legislation were conducted
within the required frequency.

Schedule 13-8 of O. Reg. 170/03 requires the owner and operating authority for the system
to ensure at least one treated water sample is collected every 60 months and tested for
sodium.

Treated water samples for sodium analysis were last collected on April 6, 2020.

{ MRDW1090000 gggstion Type | Legislative

Question:
Where fluoridation is not practiced, are all fluoride water quality monitoring requirements
prescrlbed by Ieglslatlon conducted within the required frequency?

| SDWA | O. Reg. 170/03 | 13-9;

Event Number: 1-107827305 Page 18 of 19



Ministry of the Environment, Ministére de I'Environnement, de la -
Conservation and Parks Protection de la nature et des Parcs 0 nta rio @

Observation

All fluoride water quality monitoring requirements prescribed by legislation were conducted
within the required frequency.

Section 13-9 of Schedule 13 of O. Reg. 170/03 requires that, if a drinking water system
does not provide fluoridation, the owner of the system and the operating authority for the
system shall ensure that a treated water sample is taken at least once every 60 months and
tested for fluoride.

Treated water samples for fluoride analysis were last collected on April 6, 2020.

| MRDW1085001 Question Type | Legislative

snt. | SDWA | O. Reg. 170/03 | 134 | (1); SDWA | O. Reg. 170/03
1113-4 | (2); SDWA | O. Reg. 170/03 | 13-4 | (3);

Observation

All organic water quality monitoring requirements prescribed by legislation were conducted
within the required frequency.

Section 13-4 of Schedule 13 to O. Reg. 170/03 requires the owner and operating authority
for the system to ensure at least one sample of treated water is collected every 12 months
and tested for every parameter set out in Schedule 24 (Organics).

Records reviewed indicate samples for Schedule 24 (Organic) parameters were collected
on April 12, 2021, and April 11, 2022.

Event Number: 1-107827305 Page 19 of 19






o t - Ministry of the Environment, Conservation, and Parks
ncario Drinking Water System Inspection Report

APPENDIX A

DWS Component Information Report



= Ministry of the Environment, Conservation, and Parks
Ontario Drinking Water System Inspection Report




as of 29-NOV-2022

IDrinking Water System Profile Information ]
DWS # 210000960
MOE Assigned Name Latchford Drinking Water System
Category LMRS
Regulation 0.REG 170/03
DWS Type Water Treatment Plant
Source Type Surface Water
Address 1 Mcleod Street, Latchford, Ontario, POJ 1NO, Canada
Region Northern Region
District North Bay Area Office
Municipality Latchford
Public Health Unit Timiskaming Health Unit
LWIS Component LWIS LWIS Component Component Comments
Name Component Type Sub-Type Address
Distribution Other Other The water distribution system for the Town of Latchford
System services an approximate population of 300 residents and

190 homes (First Engineer's Report, Earth Tech, 2001).

Based on this information, the Latchford Drinking Water
System is classified as a Large Municipal Residential
Drinking Water System under O. Reg. 170/03.

The Latchford distribution system is comprised of piping,
valves, and fire hydrants. It also includes a 100 mm
diameter return line back to the water treatment plant,
complete with a 19 mm diameter by-pass, solenoid
actuated flow valve and totalizing flow meter. The
discharge from the return line is to the clearwell.

The return line originated from historical problems with
freezing lines in the distribution system during the winter
months due to the frost penetrating into the ground
deeper than the depth of the water lines, According to the
First Engineer’s Report, the return line assists in the
maintenance of good chlorine residuals in the distribution
system; allows for frequent and reliable measurements of
water quality in the distribution system; reduces the
freezing of the water lines; and moderates the water
temperature.

Additionally, each year Aqua-Flo™ tanks are installed in
approximately 50 homes. These in-home water
recirculation systems provide greater water movement in
the service connections, helping to raise the water
temperature and thus reduce the likelihood of frozen
waterlines.

Raw Water Source Surface 1 Mcleod St., The source water for the Latchford Drinking Water System
Lot: 17, Conc.: 1, is Bay Lake which was created with the construction of
the Latchford dam on the Montreal River. The First
Engineer’s Report for the Latchford facility (Earth Tech,
2001) states that Bay Lake water is very soft with very
low alkalinity. It is also characterized by low turbidity but
high colour.

As a surface water source, Bay Lake and the Montreal

River are susceptible to seasonal effects and changing raw
water quality typical of a riverine system. The watershed

Nov 30, 2022 -1- 1:53:33 PM



as of 29-NOV-2022

LWIS Component
Name

LWIS Component
Sub-Type

Component
Address

Comments

Treatment
System

Nov 30, 2022

Treated Water
Poe

Treatment Facility

1 Mcleod St.,
Lot: 17, Conc.: 1,

for Bay Lake is large and includes the upper reaches of
the Montreal River. Active and inactive mining facilities
activities are located within the watershed which makes
Bay Lake possibly more susceptible to contamination from
spills. However, there have been no specific incidents in
recent history.

According to the First Engineer’s Report and the Drinking
Water Works Permit (DWWP) 277-201 (Issue No. 3), the
intake structure for the water treatment plant is located
approximately 140 m offshore. The structure is a timber
crib and sits approximately 1.15 m off the bottom of Bay
Lake in at least 5.5 m of water. Located upstream of the
dam, the intake structure resides in an area which is
below the low water level for the Lake. Raw water flows
by gravity from the intake structure to the water
treatment plant via 210 metres of 250 mm diameter pipe.

Surface water is drawn from Bay Lake via gravity and the
low lift pumping station. According to DWWP 277-201
(Issue No. 3), the treatment system is comprised of the
following:

Low lift Pumping Station: A raw water intake well is
equipped with a 250 mm diameter raw water intake pipe,
an intake screen and a 100 mm diameter intake flush line
from the high lift pumps. The low lift pumping station
contains a wet well and is equipped with three (3) vertical
turbine pumps (two duty and one standby); each rated at
2.9 s,

Coagulation, Flocculation, Clarification and Filtration: Two
parallel trains, each capable of treating water at a rate of
6.3 L/second. Each unit is equipped with a coagulation
vessel, an upflow adsorption clarifier and a multimedia
filter. There is provision to direct effluent from each filter
unit to waste (Filter-to-Waste). Alum is injected into the
raw water pump discharge pipe located immediately
downstream of the raw water flow meter, upstream of the
flocculation tanks and treatment units. The coagulant
dosing system includes two chemical metering pumps (on
duty and one standby) each delivering a flow of 1.6 GPH
(6.0 L/hr) and one 600 L chemical storage tank with spill
containment.

Polymer is injected into the coagulated water supply using
one of two chemical metering pumps (one duty and one
standby) each capable of delivering a flow of 2.0 GPH (7.6
L/hr) from one 380 L chemical storage tank with spill
containment. There are two optional injection points (one
upstream and one downstream of the flocculation tanks,
both prior to the treatment units).

pH/Alkalinity: There are three pH/Alkalinity adjustment
systems,; one pre-coagulation, one post-filtration and one
distribution. The pre-coagulation injection point is in the
raw water

pump discharge header and is comprised of two metering
pumps (one duty and one standby) each capable of
delivering a flow of 1.6 GPH (6.1 L/hr) and one 350 L

1:53:33 PM



as of 29-NOV-2022

LWIS Component
Name

LWIS Component
Sub-Type

Component
Address

Comments

Nov 30, 2022

chemical storage tank with spill containment. The post
filtration injection point is into the filter effluent discharge
header upstream of the treated water storage reservoir
(clear wells). It is comprised of one metering pump
capable of delivering a flow of 1.1 GPH (4.2 L/hr) and one
600 L chemical storage tank with spill containment.

The distribution injection point is into the treated water
distribution header, immediately prior to discharge from
the plant. It uses the same dosing system as the post-
filtration system and typically is only used when the post-
filtration system is not in service. Liquid soda ash is
current used for pH/Alkalinity adjustment.

Disinfection: The chlorine disinfection dosing system is
comprised of two primary dosing metering pumps (one
duty and one standby) each capable of delivering a flow
of 1.4 L/hr, injecting into the inlet of the clear well for
primary disinfection. Sodium hypochlorite storage consists
of one storage tank with spill containment.

Process Waste Management System: This system is
comprised of a backwash holding tank that is
approximately 3.3 m x 2.65 m x 2.4 m with a usable
volume of 21 m3 and two submersible backwash pumps
(one duty and one spare) each rate at 22.7 L/s. The
pumps discharge wastewater from the holding tank to the
sanitary sewer via a 100 mm diameter forcemain.

Clearwell and High Lift Pumping System: The clearwell is
a 340 m3 reinforced concrete reservoir comprised of two
cells (one with a volume of 248 m3 and the other of 92
m3); two pump wells, one with a volume of 76 m3
housing high lift pumps #1 and #2 and the other housing
high lift pump #3 and a high capacity pump). The total
storage capacity of the clearwell is approximately 484 m3
at water depth of 3.65 m. The high lift pumps consist of
one vertical turbine pump rated at 3.7 L/s (variable
speed), two vertical turbine pumps each rated at 7.3 L/s
(variable speed) and one vertical turbine high capacity
pump rated at 38 L/s with fixed speed drive.

Standby Power System: There is one outdoor 141 kW
standby power diesel engine generator.

Instrumentation and Control Equipment: The
instrumentation and control system is comprised of; a PLC
and in-plant SCADA system; raw water and treated water
flow meters; four chlorine residual analyzers (raw water
discharge line, filter effluent discharge line, high lift pump
discharge line, treated water plant discharge header); pH
indicator on the raw water discharge line and treated
water plant discharge; three hydropneumatic tanks; one
pressure transmitter on the plant discharge, and turbidity
meters (located upstream of water treatment units, on
each filter effluent line and on the treated water plant
discharge).

1:53:33 PM






= Ministry of the Environment, Conservation, and Parks
onta rio Drinking Water System Inspection Report

APPENDIX B

Key Reference and Guidance Material for Municipal Residential
Drinking Water Systems



o Nt Ministry of the Environment, Conservation, and Parks
ntd rio Drinking Water System Inspection Report




O 3 PP S S N e S O e G e e ST R e e BV e RS R N arch 2019
Key Reference and Guidance Material for

Municipal Residential Drinking Water Systems

Many useful materials are available to help you
operate your drinking water system. Below is a list
of key materials owners and operators of municipal
residential drinking water systems frequently use.

To access these materials online click on their
titles in the table below or use your web browser to
search for their titles. Contact the Ministry if you
need assistance or have questions at 1-866-793-
2588 or waterforms@ontario.ca.

For more information on Ontario’s drinking water
visit www.ontario.ca/drinkingwater

FORMS:

Drinking Water System Profile Information 012-2149E
Laboratory Services Notification 012-2148E
Adverse Test Result Notification 012-4444E
Taking Care of Your Drinking Water: A Guide for Members of Municipal Councils Website
Procedure for Disinfection of Drinking Water in Ontario Website
Strategies for Minimizing the Disinfection Products Trihalomethanes and Haloacetic Acids Website
Filtration Processes Technical Bulletin Website
Ultraviolet Disinfection Technical Bulletin Website
Guide for Applying for Drinking Water Works Permit Amendments, & License —
Amendments shsite
Certification Guide for Operators and Water Quality Analysts Website
Guide to Drinking Water Operator Training Requirements 9802E
Community Sampling and Testing for Lead: Standard and Reduced Sampling and Eligibility for _
Exemption Website
Drinking Water System Contact List 7128E01
Ontario's Drinking Water Quality Management Standard - Pocket Guide Website
Watermain Disinfection Procedure Website
List of Licensed Laboratories Website

—— > L~ Ontario



E SR (o & ey s SO e I LT g e Srd e e naa Ny o e g Mars 2019

Principaux guides et documents de référence
sur les réseaux résidentiels municipaux d’eau
potable

De nombreux documents utiles peuvent vous
aider a exploiter votre réseau d'eau potable. Vous
trouverez ci-aprés une liste de documents que les
propriétaires et exploitants de réseaux
résidentiels municipaux d'eau potable utilisent
frequemment. Pour accéder a ces documents en
ligne, cliquez sur leur titre dans le tableau ci-
dessous ou faites une recherche a l'aide de votre
navigateur Web. Communiquez avec le ministére - xS . L
au 1-866-793-2588, ou encore a Pour plus de renseignements sur I'eau potable

waterforms@ontario.ca si vous avez des en Ontario, consultez le site
questions ou besoin d'aide. www.ontario.ca/eaupotable

Renselgnements sur Ie profil du réseau d'eau potab e 012-2149F
Avis de demande de services de laboratoire 012-2148F
Avis de résultats d'analyse insatisfaisants et de réglement des problémes 012-4444F
Prendre soin de votre eau potable - Un guide destiné aux membres des conseils municipaux Site Web
Marche & suivre pour désinfecter |'eau portable en Ontario Site Web